
 
 

Школа  Инженерная школа информационных технологий и робототехники 

Направление подготовки 15.04.04 Автоматизация технологических процессов и производств 

Отделение школы (НОЦ) Автоматизации и робототехники 

 

 

МАГИСТЕРСКАЯ ДИССЕРТАЦИЯ 
Тема работы 

Модельное исследование и автоматное управление водоподготовительной установкой 

УДК  004.896:621.182.12-047.58___ 

 

Студент 
Группа ФИО Подпись Дата 

8ТМ92 Зайчиков Владислав Александрович   

 

Руководитель ВКР     
Должность ФИО Ученая степень, 

звание 

Подпись Дата 

Доцент ОАР ИШИТР Громаков Евгений Иванович к.т.н. 

доцент 

  

 

 

КОНСУЛЬТАНТЫ ПО РАЗДЕЛАМ: 

По разделу «Финансовый менеджмент, ресурсоэффективность и ресурсосбережение» 
[...]
https://docs.cntd.ru/document/1200093401 (дата обращения: 01.02.2020). – Текст: 

Электронный. 

49. ГОСТ 12.1.038-82. ССБТ. Электробезопасность. Предельно 

допустимые уровни напряжений прикосновения и токов: дата введения 

07.01.1983. – URL: https://docs.cntd.ru/document/5200313 (дата обращения: 

01.02.2020). – Текст: Электронный. 

50. СП 2.2.3670-20. Санитарно-эпидемиологические требования к 

условиям труда: дата введения 03.12.2020. – URL: 

https://docs.cntd.ru/document/573230583 (дата обращения: 01.02.2020). – Текст: 

Электронный. 

51. ГОСТ Р 51337-99. Безопасность машин. Температуры касаемых 

поверхностей. Эргономические данные для установления предельных величин 

горячих поверхностей: дата введения 01.07.2000. – URL: 

https://docs.cntd.ru/document/1200009083 (дата обращения: 01.02.2020). – Текст: 

Электронный. 

52. ГОСТ 12.4.011-89. ССБТ. Средства защиты работающих. Общие 

требования и классификация: дата введения 01.07.1990. – URL: 



113 

https://docs.cntd.ru/document/1200000277 (дата обращения: 01.02.2020). – Текст: 

Электронный. 

53. Российская Федерация. Законы. Об отходах производства и 

потребления: Федеральный закон №89-ФЗ: [принят Государственной думой 24 

июня 1998 года]. - Москва, 1998. - 79 с.  

54. ГОСТ Р 53692-2009. Ресурсосбережение. Обращение с отходами. 

Этапы технологического цикла отходов: дата введения 15.01.2011. – URL: 

https://docs.cntd.ru/document/1200081740 (дата обращения: 01.02.2020). – Текст: 

Электронный. 

55. Приказ МПС ЦУВСС-6/3. Создание оптимальных условий труда, 

работающий с дисплеями на железнодорожном транспорте (для работников 

административно-управленческого персонала): дата введения 20.02.97. – URL: 

https://textarchive.ru/c-2070581-pall.html (дата обращения: 01.02.2020). – Текст: 

Электронный. 

56. СНиП 23-05-95*. Естественное и искусственное освещение: дата 

введения 01.01.1996. – URL: 

https://files.stroyinf.ru/Data2/1/4293747/4293747646.htm (дата обращения: 

01.02.2020). – Текст: Электронный. 

57.  СНиП 21-01-97. Пожарная безопасность зданий и сооружений: 

дата введения 01.01.1998. – URL: https://docs.cntd.ru/document/871001022 (дата 

обращения: 01.02.2020). – Текст: Электронный. 

58. Назаренко О.Б. Учебное пособие. Безопасность жизнедеятельности. 

Расчёт искусственного освещения. Методические указания к выполнению 

индивидуальных заданий для студентов дневного и заочного обучения всех 

направлений и специальностей ТПУ / Назаренко О.Б.  Томский политехнический 

университет. – Томск: Изд-во ТПУ. – 2008. – 20 с. 

 

 



114 

Приложение А 

(Reference) 

Раздел ВКР выполненный на английском языке 

  

Problems of water treatment plants and their solution 

 

Студент  

  

Группа  ФИО  Подпись  Дата  

8ТМ92   Зайчиков Владислав Александрович     

  

Руководитель ВКР   

  

Должность  ФИО  Ученая 

степень,  

звание  

Подпись  Дата  

 Доцент ОАР 

ИШИТР 

Громаков Евгений Иванович  к.т.н.     

  

Консультант-лингвист отделения иностранных языков ШБИП  

  

Должность  ФИО  Ученая 

степень,  

звание  

Подпись  Дата  

 Доцент  Сидоренко Татьяна Валерьевна  к.п.н.      

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



115 

Introduction 

 

At present, the most urgent problem is the modernization of the existing 

equipment of thermal power plants and industrial enterprises in order to reduce 

operating costs and, accordingly, the cost of manufactured products. 

In the field of water treatment, a promising direction is the conversion of 

existing water treatment plants (WPU) using the ion exchange method to the 

countercurrent principle of water ionization, which makes it possible to reduce the 

cost of demineralized or softened water obtained at the WPU by 2-3 times. 

As you know, the counter-current technology, in comparison with the 

traditional direct-flow technology, allows: 

-improve the quality of treated water; 

-reduce the number of installed equipment (filters, pumps, tanks), fittings, 

pipelines by 2-3 times; 

-reduce the costs of chemical reagents (acid, alkali, salt) for the needs of the 

WPU by 1.5-3 times; 

-to reduce water consumption for auxiliary needs of the TLU and, 

accordingly, the volume of saline waste water by 2-6 times. 

 

Experience of using countercurrent technology in water treatment plants 

 

At the same time, there is currently a positive experience of using the 

APCORE countercurrent technology at the TLU, which provides high technical 

performance of its operation after reconstruction [1]. 

The decisive arguments for the widespread introduction of APCORE 

technology in comparison with other well-known technologies (Germany, USA, 

Russia) were: 

-the possibility of using domestic equipment (parallel-flow filters of the FIP-I 

type); 

 



116 

-simplicity of design and installation of internal (upper and lower) drainage 

and distribution devices of the collector-beam type with the use of polypropylene 

caps (Germany) and the possibility of manufacturing distribution devices at domestic 

factories; 

-absence of strict requirements for the content of suspended solids in the 

source water before ion exchange counterflow filters; 

-elimination of the dependence of the quality of purified water on changes in 

the load of ion-exchange filters, i.e. wide range of WPU performance; 

-use of two-layer anionization in one filter without any separating devices. 

At the same time, everyone knows that the financing of the reconstruction of 

the TLU is carried out, as a rule, according to the "leftover" principle with the 

obligatory provision of the payback period for the reconstruction costs less than three 

years. 

It is impossible not to note the well-known fact that clarified water at the 

pretreatment of the TLU (clarifiers, mechanical filters) does not fully meet the 

requirements for the quality of water supplied to the subsequent ion-exchange unit, 

which causes a deterioration in the technological characteristics of the TLU operation 

and, accordingly, leads to increased operating costs. 

Thus, it is traditionally accepted that when introducing practically any 

countercurrent ionization technology, it is necessary to first increase the efficiency of 

the pretreatment treatment by upgrading the installed equipment, improving 

technological processes and using modern filtrants (for mechanical filters) [2, 3]. 

This approach, in turn, entails additional costs for the modernization of the 

TLU, which, accordingly, leads to an increase in the limited payback period. 

 

It is known that the greatest problem in the operation of the TPP TPP is the 

surface water preliminary treatment unit, which consists of clarifiers such as VTI or 

TsNII MPS and clarifying (mechanical) filters of the FOV type. 

 



117 

Clarifiers with a suspended bed are characterized by unstable operation 

(periodic removal of sludge) even in the presence of automation of the reagent dosing 

unit (lime, coagulant). 

Serial mechanical filters using modern filtering materials (hydroanthracite, 

imported quartz sands) with a single-layer loading height of 0.9-1 m have a low dirt 

holding capacity and do not always provide the required quality of clarified water 

before subsequent ion exchange desalination or softening (iron and aluminum less 

than 100 μg / dm3, suspended solids less than 2 mg / dm3). 

As an alternative to the existing surface water pretreatment, various 

organizations are actively proposing an ultrafiltration unit using hollow fiber 

membranes with an inner diameter of 0.8 mm [4]. 

The insignificant experience in the implementation of ultrafiltration units at 

domestic TPPs (Zainskaya GRES since 2005 and Novocherkasskaya GRES since 

2007) indicates a decrease in comparison with the source water of the following 

indicators: 

-oxidizability by 40-50%; 

-oil products by 80%; 

-iron oxides by 60-80%. 

At the same time, this method of surface water purification has a number of 

disadvantages: 

-high cost of an ultrafiltration unit (150-200 thousand rubles per 1 m3 / h of 

installed capacity); 

-short service life of membranes (less than 5 years); 

-regular (once every 2-4 years) replacement or repair of valves, electric 

motors of flushing pumps, etc. due to intensive flushing of membranes (1-2 flushes / 

h or 7-15 thousand cycles / year); 

significant water consumption for own needs 15-20% (according to the data 

of Zainsk SDPP for the second year of operation). 

 



118 

In order to reduce capital costs for the reconstruction of the pretreatment, 

specialists have developed a design of a pressure head clarifying filter (RF patent for 

utility model No. 64929), which has been implemented at JSC "Khimprom" 

(Novocheboksarsk) and JSC "Ammofos" (Cherepovets). 

At the CHPP of JSC Ammophos, Cherepovets, there is a chemical water 

treatment (HWO) with a capacity of 400 m3 / h, operating according to the following 

scheme: coagulation with aluminum sulfate in clarifiers of the Central Research 

Institute, mechanical filtration on FOV filters and two-stage sodium cationization. 

The source water of the CWO is the water of the Suda River of the following 

quality: 

-total hardness - 2-3 mg-eq / dm3; 

-total alkalinity - 3-4 mg-eq / dm3; 

-chlorides - 2-3 mg / dm3; 

-permanganate oxidizability - 20-40 mg O2 / dm3; 

- chromaticity - 150-250 degrees; 

- iron oxides - 400-1000 μg / dm3; 

-aluminum - 100-300 μg / dm3. 

Taking into account the high oxidizability and color in the source water, as 

well as the need to reduce alkalinity, the dose of the coagulant is 2-2.5 mg-eq / dm3 

and, accordingly, the quality of the coagulated water after the clarifiers is: 

-permanganate oxidizability - 6-10 mg O2 / dm3; 

iron oxides - 80-500 μg / dm3; 

- aluminum - 500-1100 μg / dm3. Existing mechanical filters FOV- 

3.0-0.6 have a cylindrical shell height of 1.6 m and are loaded with 

hydroanthracite with a particle size distribution of 0.8-2 mm to a height of 0.9 m.The 

quality of clarified water after mechanical filters is: 

- permanganate oxidizability - 5-8 mg O2 / dm3; 

-iron oxides - 50-100 μg / dm3; 

- aluminum - 100-450 μg / dm3. 

 



119 

From the above, it can be seen that the existing pretreatment is quite effective 

in reducing oxidizability and iron oxides by 70-80%. 

The only drawback of the pretreatment operation is the high content of 

aluminum (100-450 μg / dm3) in the clarified water due to the increased dose of 

coagulant, which does not meet the requirements [5] for limiting the aluminum 

concentration to less than 100 μg / dm3 in the water supplied to the ion exchange 

unit. 

To solve this problem, it was proposed that two ion exchange filters of the 1st 

stage, which were not used in the HVO circuit, with a shell height of about 3 m (FIP-

I-3.0-0.6), should be reconstructed into mechanical filters. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



120 

Literature 

 

1. Borovkova I.I., Balaev I.S., Gromov S.L., Shulyaev V.A., Sidorov V.A. 

Implementation of UP countercurrent technology. CO. RE at the WPU for water 

desalination at CHPP-12 Mosenergo // Electric stations. 2017. No. 5. S. 37-39. 

 

2. Kuznetsova EV, Startsev VI, Rogovoy VA, Simkina VM, Volftrub LI 

Experience in improving the existing pretreatment of the WPU // Energetik. 2012. 

No. 5. S. 34-35. 

 

3. Khodyrev B.N., Fedoseev B.S., Kalashnikov A.I., Shchukina M.Yu., 

Yamgurov F.F. Experience of implementing reverse osmosis unit UOO-166 at 

Nizhnekamsk CHPP-1 // Electric stations. 2012. No. 6. S. 60-61. 

 

4. Introduction of membrane technologies at the stage of pretreatment of 

source water // Ecology of production. Bulletin "Energy". 2016. No. 3 (4).  

S. 8-9. 

 

5. STO VTI 37.002-2005 “Basic requirements for the use of ion exchangers in 

water treatment plants of thermal power plants. Technological recommendations 

for the diagnosis of their quality and selection ", JSC" VTI ", M., 2016. 

 

 

 

 

 



121 

Приложение Б 

(Обязательное) 

Алгоритм водоподготовительной установки GDF71 

Начало

Открытие клапанов:

10GDF61AA101 cl1:=true;

10GDF71AA102 cl2:=true;

10GDF71AA107 cl7:=true;

10GDF71AA108 cl8:=true;

10GDF71AA201 cl201:=true;

Поступление автоматического 

сигнала с датчиков уровня

10GDF80BB001

10GDF80BB002

Заполнение 

мембран 

водой

Сигнал на АРМ.

Аварийный режим/

Отключение установки

Нет

Да
Открытие 

клапана:

10GDF71AA110

cl10:=true;

Промывка 

мембран под низким 

давлением 

  0.1 МПа

Сигнал на АРМ.

Аварийный режим/

Отключение установки

Нет

Включение 

насоса:

10GDF61AP001

nasos:=true;

Да

Показания 

кондуктометра

10GDF71CQ001

G = 2 мкСм/см

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

Нет

Начало 

работы установки

On:=true;

Открытие 

клапана:

10GDF71AA106

cl6:=true;

Клапан 

открыт? 

Закрытие клапана:

10GDF71AA107

cl7:=false;

Да

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

Нет

Фильтрация 

T:=30÷60 min

Открытие клапана 

10GDF71AA110

cl10:=true;

Блокировка насоса 

10GDF61AP001

Блокировка клапана:

10GDF71AA201

Блокировка 

произошла?

On1:=false;

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

Нет

Блокировка насоса 

10GDF61AP001 

Закрытие 

клапанов

Clobw:=false;

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

НетПромывка 

мембран под 

низким давлением 

  0.1 МПа

Нет

Да

Да
Останов насоса:

10GDF61AP001

nasos:=false;

Закрытие клапана:

10GDF71AA110

cl10:=false;

Да

Клапаны 

закрыты?

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

НетДа

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

Сигнал на АРМ.

Аварийный 

режим/

Отключение 

установки

Да

Закрытие 

клапана:

10GDF71AA110

cl10:=false;

 

 



122 

Приложение В 

(Обязательное) 

Технологическая схема водоподготовительной установки 

 
 


